
                                                                                                         CHESAPEAKE BEACH 
                                                                                                         COMPREHENSIVE PLAN 2010 UPDATE 

 

 

 

COMPREHENSIVE PLAN 
2010 UPDATE  
Adopted:  January 20, 2011 
 
 
 
 
 
 
 
TOWN OF 

CCHHEESSAAPPEEAAKKEE  BBEEAACCHH  
MARYLAND 
 
 
 
 
 
 
 
 



                                                                                                         CHESAPEAKE BEACH 
                                                                                                         COMPREHENSIVE PLAN 2010 UPDATE 

i 

TABLE OF CONTENTS 
[...]
2016.  If there were 1642 dwelling units in 2006 (projected using the Town’s 2002 Comprehensive Plan 
household growth rate, applied to the 2000 Census household count, for a period of 6 years), and each 
used 225 gpd, it can be assumed that approximately 369,625 gpd (0.37 mgd) were being used.  Using the 
Sewer and Water Master Plan projections for future new development, an additional 250,000 gpd will be 
used by 2016, totaling approximately 0.620 mgd by 2016.  The water demand by 2016 would be just 
under the permitted allocation per day (0.63 mgd); however, due to the increase in development and 
usage, the Town should consider a Water Supply Capacity Management Plan in 2010 or 2011 to allow 
for an increase in its water allocation permit.  It should be noted that information from the Town’s 
zoning administrator projects that approximately only 823 additional DUs will be constructed between 
2009 and 2016, and that there will be a total of 2,600 households in Chesapeake Beach in 2016.  Table 
29  demonstrates the projected Water Demand through 2020. 

G. Future Water Supply 
A 2004 hydrogeologic evaluation conducted by Earth Data Incorporated concluded that sustained 
withdrawal of groundwater from the Town’s wells would lower the potentiometric surface in the Aquia 
aquifer in the vicinity of the site.  The drawdown from these wells does not threaten the nearly 140 feet 
of available drawdown capacity, meaning there should be no adverse impact on the water resources of 
the area. Evaluation of short-term impacts on the potentiometric surface based on a sustained pumping 
rate of 620,000 gpd for 30 days concluded that the estimated drawdown of 3.02 feet is not significant 
when compared to the 140 feet of drawdown capacity. 



                                                                                                          CHESAPEAKE BEACH 
                                                                                                          COMPREHENSIVE PLAN 2010 UPDATE 

 

  SECTION 4 
THE WATER RESOURCES ELEMENT 

60 

The MGS report showed that the Aquia aquifer contains approximately 140-150 feet of available 
drawdown for Chesapeake Beach.  The study also showed that the Upper Patapsco aquifer, which could 
be used to supply water to Calvert County, contains approximately 500-550 feet of available drawdown 
for Chesapeake Beach.  The study indicated that Calvert County can supply ground water for its 
projected population growth through 2030 by increasing pumpage from the Aquia aquifer, or shifting as 
much as 50 percent pumpage from the Aquia aquifer to the Patapsco aquifer.  The study also indicated 
that increasing pumpage in the Upper and Lower Patapsco aquifers would contribute minimally to draw 
downs near the outcrop area in Charles County (MSGS 2007).  

Calvert County’s projected groundwater demand for the projected population increase of 24 percent by 
2030 could be met without shifting withdrawals from the Aquia aquifer to deeper aquifers; even a 20 
percent increase above the projected increase in groundwater withdrawals would not cause draw downs 
to exceed 80 percent management levels. The projected groundwater demand for Calvert County 
indicated that the deepest simulated head for 2030 would be about 200 feet below sea level near 
Solomons, and the lowest available remaining drawdown would be approximately 141 feet at Prince 
Frederick (both in the Aquia aquifer). Shifting 25 percent of the public-supply withdrawals from the 
Aquia aquifer to the Upper Patapsco aquifer increases the remaining available drawdown at Prince 
Frederick to 157 feet, and shifting 50 percent increases the remaining available drawdown at Prince 
Frederick to 173 feet (MSGS 2007). 

H. Recommendations 
Below are recommendations from the Town’s 2008 Sewer and Water Master Plan regarding 
infrastructure improvements to provide a more efficient water supply: 

Improvement 2: Replacement of all galvanized steel and cast iron pipe, as discovered. 

I. Policies And Planning Strategies 
The MGS report did not identify any impediments to further development in Chesapeake Beach due to 
an insufficient water supply.  The Town of Chesapeake Beach is estimated to be built out by 2016; 
however, there are many factors that could limit potential future development in the Town, including the 
amount of Critical Area surrounding the jurisdiction and the proximity to the Chesapeake Bay. 

Thirty-six taps in the Town of Chesapeake Beach are owned and controlled by Calvert County.  The 
County has confirmed that they have no plans to develop the taps they own within Town limits, in an 
effort to limit additional development within sensitive land areas in the county.  Additionally, the 
surface water source for the Aquia aquifer is not located in Calvert County.  In an effort to protect their 
source of water, the Town and County will implement water conservation methods to reduce the impact 
on water resources, included in the County’s building codes, which require that all new and replacement 
plumbing fixtures be water-conserving devices. In addition to Calvert County’s recommendations for 
securing the water supply, below is a list of suggested planning strategies the Town could implement to 
better manage the water supply: 

 Use the Town Zoning Ordinance and Subdivision Regulations to ensure that, where possible, 
new development avoids areas near stream buffers or provides enhancements to existing buffers. 



                                                                                                          CHESAPEAKE BEACH 
                                                                                                          COMPREHENSIVE PLAN 2010 UPDATE 

 

  SECTION 4 
THE WATER RESOURCES ELEMENT 

61 

 Mandate sealing all wells that are not being used for potable water, except for agricultural uses, 
to protect groundwater sources. 

 Review site plans for proposed development to ensure that all reasonable measures are taken to 
protect sensitive areas both during and after development. 

 Acknowledge the role and functions that buffers play in new development and, to the extent 
possible, plant buffers in natural and/or landscaped vegetation to improve water quality.  
Encourage the reduction of impervious surfaces within the floodplain and 100-foot buffer of 
Fishing Creek by mandating permeable pavers, rain gardens, green roofs, and other sustainable 
measures to filtrate and reduce stormwater runoff. 

 Encourage cluster development if residential development is expected in the area.  Rely on 
overall dwelling unit density rather than rigid minimum lot sizes to determine the number of 
homes that may be built. 

 Institute an urban forestry program aimed at substantially increasing the number of trees in the 
developed portion of the floodplain, like streetscapes, to reduce the amount of stormwater runoff 
from impermeable surfaces. 

 Provide landscaping guidelines that discourage water-intensive plantings that require irrigation. 

 

4.3 WASTEWATER 
A. Assessments And Methods 

To understand the distribution and quantity of flow in the wastewater collection system, a model was 
developed that used inputs of flow per EDU, which were estimated to be 225 gpd (a conservative value 
used for design purposes for pumps and piping), based on billing information from the Town. The 
number of EDUs added to each manhole was based on the number of houses nearby (based on house 
counts conducted by Stearns & Wheler).  Commercial demands were added individually based on 
billing information. The flow was estimated to be 90 percent of the water demand and a peaking factor 
of 2.5 was used (typical commercial peaking factor). 

B. Existing Septic Systems 
Septic systems presently serve approximately 60 homes; primarily on the western end of Old Bayside 
Road and Stinnett Subdivision.  The lots served by these systems are mostly larger lots than required for 
that Zoning District, which is Residential – Low Density.  There are no known failures at this time.  In 
the long term, the Town should look towards providing service to this area. 
 

C. Existing Wastewater System 
The Chesapeake Beach Wastewater Treatment Plant (WWTP) land and equipment is owned by the 
Town of Chesapeake Beach and the facility is operated by the Calvert County Division of Water and 
Sewerage. The capacity of the facility is jointly-owned by the Town of Chesapeake Beach, the Town of 
North Beach, and Calvert County. The Chesapeake Beach Interjurisdictional Agreement was finalized 
in 1980 and amended in 1989 and 1996.  The WWTP services all portions of the Towns of Chesapeake 
Beach and North Beach, part of Calvert County outside the municipalities, and portions of Anne 
Arundel County (Rose Haven and Holland Point).  All fixed expenses (non-variable), including capital 



                                                                                                          CHESAPEAKE BEACH 
                                                                                                          COMPREHENSIVE PLAN 2010 UPDATE 

 

  SECTION 4 
THE WATER RESOURCES ELEMENT 

62 

project costs, incurred in the operation and maintenance of the Chesapeake Beach WWTP are 
proportionally shared by the respective parties in the interjurisdictional agreement. Each jurisdiction 
received a fixed allocation (or percentage) of the total treatment plant design capacity of 1.18 MGD 
based on each jurisdiction’s then-agreed-upon required capacity for anticipated ultimate flow 
contribution, referred to as “taps”, whereby one tap is equal to 190 GPD. 

According to this agreement, the flow allocation breakdown is as shown in Table 31 .  As a result of the 
expansion to 1.32 mgd by Chesapeake Beach, the Town now has additional capacity as demonstrated in 
Table 43 . 

Initially built in 1969, the WWTP has been modified through a series of projects in 1982, 1991 and 
1999.  This plant was upgraded to 1.0 million gallons per day (MGD) in 1991 and tertiary treatment was 
implemented.  In 1999, the WWTP was approved for expansion up to 1.5 million gallons per day. In 
1999, as part of the Biological Nutrient Removal (BNR) upgrades, the Chesapeake Beach WWTP 
increased its capacity to 1.180 MGD.  In 2006, the plant was treating an average daily flow of 0.76 
million gallons per day (mgd), but it is rated for an average daily flow (ADF) of 1.18 mgd. An interim 
expansion of the plant in 2008 expanded its capacity to 1.32 mgd. The facility has a future planned 
capacity of 1.5 mgd that is included in the Calvert County Comprehensive Water and Sewer Master 
Plan. Expansion of the plant to 1.5 mgd will also include the implementation of enhanced nutrient 
removal (ENR).  Table 43 also illustrates the future available taps upon the expansion to the approved 
capacity of 1.5 mgd. 

Municipal wastewater is conveyed to the plant through a network of sewers and pump stations.  The 
Town of Chesapeake Beach operates seven pumping stations associated with its wastewater collection 
system. Four other pumping stations, three operated by North Beach and one operated by Calvert 
County, serve the collection system.  Solids treatment consists of sludge stabilization using aerobic 
digesters followed by sludge dewatering with a belt filter press.  The resulting dewatered sludge is 
transported from the Chesapeake Beach WWTP to the Appeal Landfill for collection, where it is loaded 
into a sludge trailer for transportation to dispose at the King George Landfill in Virginia, and is reported 
to be beneficially used as supplemental landfill cover. 

Liquid treatment consists of influent screening, grit removal, and secondary biological treatment 
consisting of an activated sludge process with nitrification/denitrification, final clarification, 
disinfection, dechlorination and post aeration.  The plant currently uses an "oxidation ditch" to perform 
biological nitrogen removal. Sodium aluminate is added to the wastewater treatment process for 
phosphorus removal and caustic soda is added for pH adjustment when necessary.  The facility has 
stand-by ethanol feed in case the denitrification process requires additional carbon. The facility is 
designed to meet a 7-milligram per liter total nitrogen limit during the spring, summer and fall months.  
Treated effluent is discharged into the Chesapeake Bay by means of a 30-inch gravity pipeline that 
extends into the Chesapeake Bay to a point approximately 200 feet from the seawall.  An analysis of I/I 
(Infiltration and Inflow) upgrades can be found in the Town of Chesapeake Beach 2008 Sewer and 
Water Master Plan. 

The Town of Chesapeake Beach does not have an industrial pretreatment program. There are no 
significant industrial users discharging to the collection system; however, the Town’s Water and Sewer 



                                                                                                          CHESAPEAKE BEACH 
                                                                                                          COMPREHENSIVE PLAN 2010 UPDATE 

 

  SECTION 4 
THE WATER RESOURCES ELEMENT 

63 

Use Ordinance does regulate discharges into the system. The ordinance prohibits certain types of 
discharges and discharges of substances higher than identified threshold concentrations. Section 4.18 of 
the Town’s Water and Sewer Use Ordinance identifies prohibited substances to the collection system. 

The current National Pollutant Discharge Elimination System (NPDES) permit (MD0020281) for the 
Chesapeake Beach WWTP became effective November 1, 2000 and expired on October 31, 2005. That 
permit allowed a capacity of 1.5 mgd. The updated permit was issued on Nov. 1, 2007.  Note that the 
current permit limits are calculated for a flow rate of 1.18 mgd.  Given the new expansion to 1.32 mgd, 
an evaluation of current nitrogen and phosphorus levels was completed to assess the system’s ability to 
meet the new permit limits.  Table 32   lists the current NPDES Permit Limits. 

The plant was rated for an average daily flow of 1.18 mgd with a peak flow of 3.67 mgd in 2007, and in 
2008, an additional 0.14 mgd of treatment capacity was made available. The current average daily 
capacity of the plant is 1.32 mgd and is rated for a peak flow of 3.95 mgd.  As part of Maryland’s 
Enhanced Nutrient Removal (ENR) program, the State has asked Chesapeake Beach to voluntarily 
participate in the statewide nutrient reduction initiative to reduce the amount of nitrogen and phosphorus 
discharged into the Chesapeake Bay and its tributaries. The Maryland Department of the Environment 
(MDE) has indicated that the ENR goals established for the planned 1.5 mgd capacity would also apply 
for the interim capacity of 1.32 mgd.  Those goals are shown in Table 33  

An evaluation of plant data shows that despite the increase in wastewater strength, the plant is operating 
well below the requirements of its current NPDES permit at the current flows. The facility is achieving 
very low concentrations of effluent nitrogen and phosphorus that far exceed its current requirements of 
10 mg/L TN/TKN and 2.0 mg/L TP. The five-year (2001–2005) average effluent TN and TP 
concentrations are 3.6 mg/L and 0.9 mg/L, respectively.  It should be noted that the plant was able to 
achieve an annual average effluent Total Nitrogen (TN) concentration of 3.6 mg/l for the years 2002 
through 2005.  This annual average effluent TN level is slightly higher than the annual average effluent 
TN goal of 3.0 mg/l, outlined in MDE’s Draft Strategy for Enhanced Nutrient Removal; however, this 
assumes a flow rate of 1.18 mgd.  Increases in the plant flow would likely cause the effluent TN 
concentration to increase, due to the decrease in hydraulic retention time in the aeration basins.  Data for 
the years 2002 through 2005 also show that with chemical addition, the plant was able to achieve an 
annual average effluent Total Phosphorus (TP) concentration of 0.85 mg/l, which is lower than the 